
INDEX
NO. DESCRIPTION PART

NO. QTY.

Base

3/8 - 16 x 1 HH Bolt, Tap Bolt, GR5 Plated

Caster with Lock

1

1

2

1
2

3
4
5

6
7
8
9

10

11
12
13
14
15

1/2 - 13 Fin Hex Nut Plated 4

16
17

19

Caster Assy 2

20

21
22

Cylindrical Roller Bearing NTA1220
4

3/4 - 10 Nylon Insert Lock Nut Plated 11097

45101435

11237

282260
1068

282245

16013Thrust Race TRD 1220
3/4 - 10 Finished Hex Nut Plated

3/8” Dia. 2 5/8” Long Steel Ring Quick Release Pin
McMaster Carr PN 98320A386

1/2 Split Lockwasher Zinc 

1

1

2

2001

1012

7061

16012

Drive Trunion 
M34 External Retaining Ring 2

1284118
1/2 SAE Flat Washer Plated 42074
1/2 - 13 x 3.5 Hex Head Cap Screw GR 5 Plated 211131

1/2 - 13 Nylon Insert Lock Nut Plated 21056
Foam Grip P 545 2479248

18 Spring Pin Ex Strength Steel 1/4 x 1 1/4” 1480350
1/2” - 13 x 1 1/4” Allen Hd Screw Blk Oxide 145101361
3/8” x 16 Large Flange Knurled 11130

24
25

Handle Connector Tube 145101425
Handle Assy 145101426

26 Adjustment Screw 145101427

3/8” Lockwasher 145100041

2025

23 Upright Assy 145101424
Mounting Plate 145101423

12141

4

R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
ENGINE STAND 72045

4
5

3

25

17

24

26

22

2

12

23

18

4
6

3

13
20

1219
1121

9
10

5

8

7

16

14

14

1

15

9
10


